KNIGHTeoe (Z

More Power Better Efficiency

Instruction Manual

% Hardened hollow main shaft. *bﬂﬁﬁ”ﬁlbiiﬂi

% Dual pin tail rotor pitch mechanism KPR o S R W R LAY

% Thrust bearings built in tail grips. 238 92 P I ) il 7k

* CCPM swash controls *CCPM 1l & 4¢, Jx M. 5 R
* Quick to build ff B YE1E 2F )

*Hardcore 3D of box I T T g B H £ 4 1H3D K AT BE
* Fully Ball-Raced. )4 AN Bl AR OV WS

* +/-12. 5 degree collective pitch range for *+/-12. 5 kK 02 BE v
extreme 3D *i o )0 40 4E

* Extra tough frame design. s HL S R DA

* High Torque Brushless Motor. x= NAE B R B

* High efficiency direct belt drive system. =WV AT

* High CG design. $ XU HE fr B340 R 4

* Push-pull control.

Gear Ratio: 1:8.7:4.8 Lahtk: 1:8.7:4.8
Blade Length: 600-620mm K¥.600-620mm
Take-off Weight: 3. 3kg K FE 3. 3kg

As we continue to improve our products. This manual may not reflect all recent product amendments. Please refer to the
received product and check our website: www.compassmodel.com

T 75 AN T S, b IE T B U, 1 S R S R BN B T www. compassmodel. com. AN 2 A, A TR




Introduction {4 /)

Thank you for choosing the Knight 600E and welcome to Compass Model. The Knight 600E has been carefully designed to
offer out standing flight performance and includes many innovative features along with proven components to provide you
with a model which is accurate, durable and agile. The 600E was developed with input from leading pilots to meet the
requirements of the most demanding aerobatic flight styles, both now and in the future. The control system incorporates a
closed loop push-pull system for all swash plate linkages and optimum ccpm geometry to ensure unrivalled control accuracy
and rapid head response. Similarly, the frame lay out has been designed to create an extraordinarily rigid platform which is
both durable and further improves control accuracy. This compact layout features light weight and raised centre of gravity.
Please read the complete manual before assembly, which has been designed to enable you to get the best from your model -
please take careful note of all precautions and assembly tips. Please also keep the manual as a reference for part numbers and
reassembly following maintenance.

£ ik BB RO RS AL 4 7 0 . KNIGHTG600E 2 5 A1 [ BA
77—, KNIGHT600ET: 77 T+ 4% R B 45 #8 ML3DM: fg.
%F%?m%ﬁI%%WEE®&W%ﬁﬁkﬁﬁ

AR A7 VB8 BL g LR S,

Necessary Items Not Included In this Package 3, & 4 %

DU sb & i B P B AT SR, A R R R

Inorder to operate this model, you need to purchase the following items which are not included in the package.

e BT LR 7 i (1A 95 O - )ad 2 BT G 285 AR . B DT
?%’J%@%Hiﬁi,%i‘jﬁd\, iy K. A HLR X FRCCPMA HE
TE il HLAL. %i’éfb%ﬁ,éﬁ)ﬁ,%ﬁ%ﬂﬁﬁiﬁﬁ [7] 28 03l 7 b A3 42

BEANEAEERERI DB ESC i # &
Radio For R/C heli models and
Power batteries ’CL‘
OEFHEANERT AERES
A BR 8841 PE 4R — 4, T E BF(BEC)
-
OFEA A LB IRIERSZIRIAH.

® This model requires radio for
R/C heli with 4 servos, 1 Gyro,

Transmitter
and 1 BEC. % AR

BB

Receiver

@For more information of the radio, please refer
to the radio sets manual.

Main Rotor Blades

Loctite
N4 Loctite BE7K
(o [
H ELength  600mm N—| Grease Instant Glue
FL1EHole Diameter 4mm M= K&K

JE EEThickness 12mm

AAEWF (1. 5mm, 2mm, 2. 5mm, 3mm)
Hexagon wrench (1. 5mm, 2mm, 2. 5mm, 3mm)

[TITIT777777 7 Screw Driver

S 24 7]
EJ —F )
EJJJ Cutter Knife .

:
()

N Needle Nose Pliers
& g
el 2 o4

The Meaning of Symbols 1 & & X

A Mlshandllng due to failure to follow these instructions may result in damage, personal injury or danger.

- 2 I UE B AT RE S 0™ R, Y G AR, il R R R
Caution

% Blue Thread lock should be applied.
U Ak 1 SR P €0 MR 22 [ E )




Warning = & & ¥

This radio controlled helicopter model is not a toy. It is a sophisticated piece of equipment for hobby use only.
Improper operation or assembly of this product can cause serious injury or death for both operator and spectators. This
product is not recommended for use by children.

Manufacturer and Sellers assume no responsibility for using and operating this product. The customer must
take full responsibility for the safe operation of this product.

T8 72 B I AL I E B L i 2 R %E?E’Jﬁ(lﬂ#% 20 %%, A FH g 1 AN 2 #2  p™ W PR R, A Cal il A B AR A
%%ii@%wm{%lﬂ@ %Eﬁ%,’f ) BN 2 4

il 3 i, ﬁi?ﬁ/iﬁﬁﬁﬁ%ﬂﬂ?éﬁ%,é’ﬁ)“ i‘ﬁfﬁ&ﬁﬂ%féhﬁkﬁ’ﬁ K AR S g AR
) A AN AT AT 5 A A0 AE B 22 4 B AT

AMA INFORMATION
We strongly encourage all prospective and current R/C aircraft pilots to join the Academy of Model Aeronautics. The AMA
isa non-profit organization that provides services to model aircraft pilots. Asan AMA member, you will receive a monthly
magazine entitled Model Aviation, as well as a liability insurance plan to cover against possible accident or injury. All
AMA charter aircraft clubs require individuals to hold a current AMA sporting license prior to operation of their models.
For further information, you can contact the AMA at:

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN 47302
I m )\Academy of Model Aeronautics (fi] FFAMA) . AMAE AN IR AT 2T
MA < 0t W 3% 2 10 H TIModel Aviation, 31 %6 H < & Fjﬁﬁ RS o BT

FRAT 5 B P A RE 4% &
A
2 AT AMAJ L$?H1 ﬁ*h%ﬁ,ﬁ?

®AT
F PO IR S5 1 AR &R P g 2
AMAFE 78 [0 AR 5 35 #2525k

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN 47302

Safety Notes %2 F & Z I

Operate in safe areas.

Caution £ F A3 BT RAT

Do not fly r/c helicopter model near buildings, high voltage cables, trees or other obstacles. Do not fly r/c
helicopters in poor weather such as rain, snow or fog. Do not fly r/c helicopters over crowds of people, cars or
other property. Flylng field should be a smooth, clear and flat field.

B RAT I i B AR, mE%% W %l B . B 0 A6 T, T, R R AR K AT, B A BE, TR R R b
KAT. kAT H— m%¥ , FF R, A0

Obtain assistance from experienced pilots

AR gt
aution

Certain level of skill is required to operate R/C helicopter. The Guidance provided by experienced pilots is
valuable and sometimes necessary for assembly, tuning, and flights. It is also recommended that you practice
with a computer based fllght simulator.

B 55 ELTT ML H 055 0 52 1) P PR 7= . 38 A 08 12 EL T LT 228 BOR R 2 5. 0 5070 e i, 4, 1 AT B 3 B
Fe AR . ﬁﬁiﬁ’”i_ufﬁﬁur\ﬁun HIJ 5 A5 R IR0 A 1 2 o) B

Keep a safe distance when operating

Caution %%%&—L/E\EE %

During operation, the main blades and tail blades on a r/c helicopter spin at a very high rate of speed. The
blades are capable of inflicting serious bodily damage or injury to yourself or others. Keep the model at a safe
distance away from yourself and other people. Never take your eyes off the model whenever the blades are

spinning.
B4 L TE AL 3 BL s, b L g e e, v UL 4s B aiﬁbkﬁﬁmﬁkﬂzﬁﬁ%%ﬁﬂat

jﬁl:_':'
B UL, (M f A P e 5 e i B R B 5 0t

Do not expose to rain or moisture

=l N A 3r
R/c helicopter models are comprised of many electrical components. Water, moisture or other contaminants can
cause failure or malfunction of those components, and result in crashes or accidents.

BT T T LA &5 A AR 22 L B T B W PR 05 DL G K R A R T R A I S



Keep Away From Heat

Caution iﬁ -l?g ﬁ# /,)?‘

R/c Helicopters are made up various forms of plastic. Extreme heat can introduce damage or deformation of
those plastic parts. Do not store the model near any source of heat such as an oven or heater. Do not store in
a car under severe insolation.

ELTHHUE S AT R 2 SR T . 55 46 320 2 IR, U1 20 2 W, A S B0 R i A 7R 2022 3 B

Frequency Check
AR R T

Make sure there is no same frequency been used in the operation area. Frequency interference can cause crash

and even serious personal injury. 4
[F) 3G 2 LT P 5 30 AT SR M0 N B0 .55 e AE AT BT AR A AT VI B A R BT L.

Proper Maintenance
Caution 3 Efﬁ éﬁ %F

Only use genuine parts to replace or repair this model. Always check if there is any damage or looseness of parts
on the model before and after any flights. Replace worn or damaged parts before the flight.

AT HT T 55 0 A A A 0 A 4 IR B R 5 A I S A ) e () 2 AL 5% b A T R AT A Y G 43 1) IC A
Operation under good condition
A s
aution

Flying a r/c helicopter requires good mental attention. Do not fly when you are tired, sick or under the
influence of alcohol. Operation under bad mental or physical condition may cause danger to you or others.
SUAE RAFIRAS N B AE, VD20 A6 92 55, W E, 74209 sORS A0 A2 vh A0S 00 1 #8 4.

Keep this product away from children

= =

AT )L E
Caution

R/C helicopters are not toys. It must not be used without adult supervision.
A it JF AR Do B Ak, 4E A2, A 55 0 i A B )L, G4 S K

Standard Equipment FrfE3E %
This model is packed according to assembling steps. Do not open all the bags at one time. Open only one bag

for each step of assembly when building. 7™ i 2 4 U FC AP BAK I e . A —IRIT T A udedd. &—%
BRG HAT TP AH G e 48

Canopy Frame Set Rotor Head Long items
Step 1 Step 3 Step 4 Step 5
Step 6 Step 9 Decal




ORDER OF SWITCH ON/OFF J& /2% i J %

When switching the R/C system ON or OFF, always proceed in the following order:

When switching ON:

Place the throttle control stick into motor stop position.
Turn on the transmitter.

Turn on the receiver.

Connect the motor battery.

Operate your model.

When switching OFF:

Turn off the motor (place the throttle control stick into motor stop position).
Wait until the rotor head has stopped spinning.

Disconnect the motor battery.

Turn off receiver.

Turn off transmitter.

R K AEE R G S22 BT I F#E1T:

ﬂLH%%H
JHTTE&TEEUE

N7

il

~

=411
_
@

dmﬁﬁﬁ

._Hf;liﬁ}i\ﬁ‘f
it

EREHH

\.m—z 2
RERE JHEF SR
SERHGE R
ERtE
e

=

=

i

ESERTHN
SEad

AN REN HEIY
SER O

P



Assembling #1 3%

* Always apply blue Loctite when fixing Bolts on Metal parts. A7 47 4 J& o {4 b 2 22 55 1) €0 DR 48 M Jon ).
* Always apply green Loctite where Bearings fit in Metal parts. it 3 il 7&K A7 77 FH 25 €2 PR 58 08 i [
* Do not over tight Self-Tapping Bolts into plastic, otherwise plastic part could be damaged. )it %

W SRR TR Y B BOE 22 DL A i SR 98 RL T A
Step 1 Landing Gear Installation Ji %2 1) 2% fid

O (1 48
_ _ Frame Set Pre-assembled
in Factory
M3 Washer x4
M3 # 8 x4

@ [

M3 Nylon Nut x4
M3 e JEiR Bl x4

M3x22 Socket Head Bolt x 4
M3x22 #f kIR 22 x4

M3x10 Bolt x 2
M3x10 ¥ikig 2 x2

M3x22 Socket Head

Radio Tray #Lfk 4 Bolt #f ki 2z

& :
13x10 Bolt
o Tk iR e

H:H M3 Washer M3 Nylon Nuts
@ B BRES Z

M3x5 Set Screw x5
M3x5 HLK x5

M3x22 Socket Head Bolt x 4
M3x22 kIR 22 x4

M3x22 Socket Head Bolt
Sk 18 22

Brushless Motor

76 hill B AL



Step 3 Tail Boom, Tail Boom Brace & Tail Rotor Installation J& i [ 25 i

@ | @ b

M3 Nylon Nut x8
M3 Je Jzis bl x8

M3x16 Socket Head Bolt x8
M3x16 #KIR2Z x8

! M3 Nut x4
M3 Washer x4 M3 1 REx4

M3 # Blx4

M3x12 Socket Head Bolt x2
M3x12 M kig 2 X2

®© 0 eoc—10 &—1

M3‘x15 Socket Head Bolt x2

M3x40 Socket Head Bolt x6 (
M3x15 #fLIR 2 x2

M3x40 #3ki% 2 x6

M3x15 Socket
Head Bolt #f 3k 22

l(\
»\‘ M3 Nylon Nut
M3x40 Socket \k(‘ Je Ju g R
Head Bolt # ki 2z L!,‘ @
S M3 Nut & R} I

(—®
3t
(o7 A
:%

i\’

M3 Washer
A

T o

® M3x30 Socket Head
M3 Nylon Nut Bolt #f k% 2

Je Je i Bt

Crimping damages the tensile cords and
will result in premature failure.

Caution 23T B, BLAL 51 H K.

Gear Case EN#H
Tail Boom &%

Lug it

Longer Groove ¥l

There are 2 grooves in the Boom. There is alug inside the
Tail Gear Case. Line up the longer groove with the lug

when assembling.
BT, K R AT L ER X ME R A RS A N SRR

M3 Nylon Nut

S

Je T R Bt

M3x20 Socket Head
Bolt #f3kig 22

Drill here %ifLf7 &

To avoid any tail gear case rotation drill a hole in the
boom through the guide hole on the tail gear case and
fix it using a bolt.
gg%%ﬁ%ﬁ%%&%%&ﬁu%ﬁ%Auﬁmﬁ
‘B ¥ o).



Step 4 Main Gear Installation i % 1 2 fic

M3 Je JEMERE x1

Note: The Mast Collar is

installed underneath the
@ @ upper bearing block.

T2l PR 7 2 A Al R e T
M3 Nylon Nut x1 7.

M3x25 Socket Head Bolt x 1
M3x25 #3kig 2 x1

@ —]

M3xiO Socket Head Bolt x 1

Rotate the tail drive belt 90° to the right before
mounting it onto the main pulley. It is extremely

important to install the beltin the proper

direction to insure correct rotation of the tail

rotor blades. ‘
BN [R] 20 I 5 Fr #90)% .

ESRIEEE T PV VAR
KATH B R E).
Caution
Make sure mast lock collaris Q;
tightened securely onto the mast.
Double-check to make sure the
mast lock collar is properly seated
onto the mast and main shaft can
not move up or down.

M3x10 #f3LiZ 42 x1 M3x25 Socket\
X10 HRIERE Head Bolt #f 3l £2

3 Nylon Nut

Je JE i Bt

Upper Bearing

Check tail drive belt direction.

[l 25 iy 12 47 7 [f

il 3

Mast Collar
Bt EE

M3x10 Socket
Head Bolt # ki 2

If the tail rotor rotates incorrectly, simply pull out the main shaft and twist the beltin the other direction
é@i%migﬁﬁzﬁWE%MWEﬁ%mmtigmm%%%%%@ﬁ&%@ﬁ%%ﬂ%ﬁﬁ
H .



Step 5 Rotor Head, Washout & Swashplate Installation iz # 3k ) 2% fic

@ 0

M3 Nylon Nut x1
M3 Je i B x1
Paddle

|
S CJ m— ' Paddl

M3x22 Socket Head Bolt x1 @
D

@

¢

M3x3 Set Screw
Bk

M3x22 kiR x1

& [

M3x3 Set Screw X2
M3x3 HLK x2

©
M3x22 Socket Head Bolt

(PN ¥:2

8x16x5 Bearing
&

0 /=6)
4 \»I

(SN
) Washout Set S
N JTCHe 42 ] 411 ®
{ D !
~ 3 k\’@ ,"V’ O
S ﬁ}f/«, Swash Plate ) d
¢ /}'@ AP
\ >,
8x16x5 Thrus @ %
y/ 274 in Shaf
T I & 4 @ Main Shaff
8x16x5 Bearing &
il 7K
Thrust Bearing Direction [k JJffA& M 24
Apply G H
Main grips are factory preassembled, in case of reassembling; PPy yespe Tere
be sure to note correct placement of large/small 1.D. washers
during assembly.
KIS AR I T, i AR 1 T A, 7 T A e i
T R 7 Bl 7 ) 22 25 ). LN PR
. ) - Larger ID Smaller ID
Main Grip K#J (IN) (ouT)

—

=i (@ =

Adjust so that each side has exactly the same length P52 i 25 5 — 2



Step 6 Servo & ESC Installation #¥ 1 i 2% At

® | €8 =0 @©c0 &I

M2.5 Washerx16 ~ M2 Nut x7 M2x6 Socket Head Bolt x7 M3x8 Socket Head Bolt x2 M2.5x16 Self Tapping Screw x16
M2.5 8 x16 M2 2R} x7  M2x6 #3kiE#2 x7 M3x8 k22 x2 M2. 5x16 [ BUi% % x16

M2. 5x16
Self Tapping Screw

M2x6 Socket
Head Bolt
Sk g 22

/" M3x8 Socket
Head Bolt #f 3k 22

All control balls should be set
to 11mm from the center.

T A Fe AL T G LR BR Sk Y CE AR
A W = N o o

Rudder Servo Installation

JFE e L 1 3¢ e



Step 7 Electronic Devices Arrangement i - ¥ ¢ ) 2 i

®

s

o To

GyroBg iR A
D Elevator Servo
PARC (N

O) Pitch Servo
o ) W2 R e L

:% T
@ “: o Aileron Servo
° A il 35 2 L

® o
®
Q) o\
®
2o H=t
e @ _
Receiver
® L
®
[J
o~ ®
Power Battery
3l J) i
ESC
FH I AR

9

Please check first your radio and ESC manuals before connecting these electronic devices as shown below.
PATR FEL -7~ 150 98 T2 20 i V7 18 410 2 ) 3 425 28 RO Sl 45 11 15 1] 4.

Hitec

Esc Signal Line i #5155 &
8? SC Igha ne 1 =2 ' Futaba JR
= g élleron
g,g ] 3 Chi Ch2
TS Elevator
g EN Ch2 ch3
ESC Signal
Ty = Ch3 Chi
Receiver P AR
ez L
[ W2 Ay
Rudder
=] Batt o
zionjv;:eEéma ery R HL Ch4 Ch4

BEC — - Pitch
P 2% ‘ HIH e Ch5 Aux1




—

Linkage Length i fF & i

Step 8 Phasing Control Ring Adjustments # 17 ff J&

Main Grip k¥ Washoug ArmyK 145 ¥ 61 i
f ey
@ f\ 9 ﬁjﬂ \ Parallel to
6% JH— I / the Boom
N 5 R PAT
Boom J& %4

Phasing Control Ring JTUHk

ain Grips
NS

Phasing Block
He

JTCF ) 00 8 00 £ I AR AP
S fi B K R AT T

Gets the right phasing adjustment by
turning the phasing control ring until
the washout arms and main grips
would be parallel to the tail boom.

Boom )&%

—

Step 9 Linkage Length Adjustments % T K Jif

The following linkage lengths indications are basic values which could vary depend on
used servos.
Some fine adjustments are still needed in following setup steps.

)?frﬁiéﬁ&@?iﬂﬂiﬁﬁﬁn&ﬁﬁ%. LAR P S AT A RE A W1 28 BE5€, Jim 80 B b 4 75 12— 20 R

—64. 5mmx2

147mm x2




Do not apply plier to resize Ball links. Pliers
A could cause hidden damage to ball links and
: hence result in failure when operation.
Caution ) g [ £} 7 e 457 Bk Sk 1 3k, BT 0 3 Al Bk Sk Sk 0 ¥ o 1
O B AT F

If Ball Links are too tight, toresize tight ball links only use the
Compass Model ball link sizing tool (E-XQT-01)

The Ball Link Sizing Tool is very sharp, use it with caution,
do not over size Ball Links, and do not adjust with pliers.

U SRER S 1 Sk K, U SR 0 A P R Bk Sk TR ORER SRR S R
UL s R B, DL S 3 AE S

3

Ball Link Sizing Tool
ROk T H

Step 10 Radio Setting %= 2% ] % &

Pitch Curve 120 ih

Normal 004 D1 ID 2 Auto Rotation
100% ’i/ 100% 100% 100%
4 /4;
A

75% — 75% / 75% / 75%

50% 50% 50% ¥ 50%

25% $ 25% 0,/1 25% 25%0,/‘

0% 0% 0%

° 1 2 3 4 5 0% s 3 4 5 ° 2 3 4 5 ° 7 2 3 4 5

Throttle Curve 7] ik

Normal ID 1 ID 2 Auto Rotation

100% 100% 100% 100%
>\‘ /1
75% / 75% 75% 75%
50% / 50% 50% 50%
25% / 25% 25% 25%
0% 2 3 4 5 0% 1 2 3 4 5 0% 1 2 3 4 5 0% 1 2 3 4 5
Pitch Setting 12 i 3 [H Swash Type Setting
g KO AR 2 b ¥
Normal ID1 ID2 Autorotation JR Futaba

Sport 3D Swash Type SWH

High Pitch |9~10 10 12 12 S3120 SR3

Hovering |5~5.5 4~5 0 N/A Aile Elev Pitch

Low Pitch (-4 -6 -12 -7 65% 65% 65%

For any radio setup please refer to your radio instructions first.

The data's shown above provide some general suggestions for radio setting. This information
varies according to types of main blades, motor, pinion gear and battery pack. Adjustment has to
be made during the actual flight. L I ¥ & X 2%, 15 #4552 B 1 00 2 225Kk B AT 1 15



Step 11 Servo Direction Check ft ML Jj [ i) ko 7%

Turn on the radio, position the heli tail point to yourself. Make sure radio is set to 120 degree CCPM
mode. Move the stick and check the reaction of the Swash Plate, Throttle and Tail Pitch Plate. Adjust
radio settings accordingly.

FIITRE 4%, B A THHLR S48 10 B O 3 2R & 5 48 W o120 cepmBi X, Wi T B 1% 2 45 A 1 & & AN REdLIS 30

TR

~

Swash Plate Reaction \
Mod 1 Mod 2 K 38 R N

Tilt Right
A7 1

Tilt Backward
i fhit

il 45

Elevator Check J} 4 &

P o

Pitch Check %2 i v

A

Sljde left Slide Right
@ H
1 o
% ®

'Asce nt b7t
Swash Plate

IR

Descent | [%#

L T ©
Rudder Check )& ¢k 7 Tail Pitch Plate

FE U B j




Step 12 Setup ¥ &

< s
ae\
R

Parallel

AT

Make sure the Flybar Control Arm and I?addle are in line as in the diagram. Then start to setup.
PRAIE S 7 35 42 1) B A0 1 45 3AH HLPAT, IR IR BROE.

A) Turn on the radio, set throttle to middle position for 0 degree. Use the subtrim in radio program
to adjust all the servo to get control horn to the right angle.

gg%h%ﬁ FEOJSE R B IR, Wl 173 45 AT 5 rp AL 28 72 B0 E DhBE PN 7 Subtrim “ B0 % A FEHLAL FL L 2R

Note: The 2 Push-pull link rods are not necessarily
parallel, but must be the same length.

AR REAFRNIETFF-—EFTERKE-—EE-

B) Next is to adjust the link from servo to the T Arm and | Arm so that the T Arm is Horizontal
and the Inner Arm is Horizontal. Use the 2 Guide Holes on the frame to make sure the 2 Arms

being horizontal.
B, T AT A AT SR AT R K R R SR L A LA AT AR S AR AR 2 A K

()m ()
Ir‘mer‘Arm
| Am PR {100
o) ® fo) T Arm THL RS
(O)  — —
o o
7 O ©
= ©
o [e)

Guide Foles

Horizonta

WEE AL T
JKE



C)Next adjust the links from T Arms to Swash
Plate to level Swash Plate. A compass Swash
Plate Tool can be applied here as a guide.
BRTEESKFE ZENEFEKRFEKE. T
RAAURAKFETEERNAER.

D) Set the Washout Arms horizontal.
WREKFZILREEKE.

E) Set Mix Arm 2° downwards to Flybar
B IR A B 5 R B2 .

Mix) Arm &4

ashout Arm
P 4 5 o)

Horizontal

KT

Swash Plate

[k

— (0 7[®) Horizontal
) KT

06-0501 Swash Plate
Tool /KP4 T H

Cut ] 7

= G

F) Install the main blade and set the Main
Blade to 0° pitch. 2 Ball Links might need

A‘VF"’?I to be cut shorter to getthe right pitch.

BEUF RIS, U T TR A K 3R B 0TI B
B0 3R e, A7 W AN BR Sk 22 5k W g 22 D) e DA AE 1
JE.

G) Carefully read the manual of ESC (Brushless Motor Speed Controller), Set up the ESC accordingly.

T 40 7] 35 BB, F R 25 A9 i B B, AR JS 1R TE o 1 I 2R
Note: Set the timing to Middle.
AE REREADHA.

A=

El [ ]] H) At Rudder middle stick, set Rudder Servo 90 degree to the tail

link. And set Tail Blade to 7° pitch.
T AT AL R RE AL RE B S AT QO I, R R IR N 7L,



Step 13 Canopy Installation =k 5 [ 2% it

Drill holes after checking correct position
VR A WERE R R

This Mark is only a guide, please put the
canopy on the heli frame to obtain the
exact position before drilling the hole
here.

IXERRRAMRENETR. FHFLEREH
RswmmEE A,

Cut along this line
Ay UL £ D) B

Drill a hole on this mark.
TE oA 1 Ak L C

Canopy window

Install Canopy Window
and Canopy Damper
e b3k B Ak R

Install the Canopy
onto the helicopter.

Bk H e EALIK



Decal I 4t

Check belt direction % 575 77 1

When Main Blades turn clockwise, tail blades should turn clockwise when view from the Tail Fin
side. If not the belt is installed incorrectly.

2R AR IS T e I, A3 L 5 1R AR 2, R R I A I A e . W AN S, BT I 2 3 5 TR AN X



Pre-Flight Check K47 {7

Ensure that receiver & transmitter battery are fully charged. #ff 1A $% 52 1 A & S HL 1) L B 78 36 HL.
Check all bolts and screws are tight. o & i i€ 4 ¢ 'S5 2 LK.

Repeat step 11 to check all Servo functions are correct. 5110 [ K & % FEHL T 1F IE 3.
Ensure Tail + Gyro direction are correctly set. fifi i\ 2 #E L K B 8243 i 77 1) 1F 7.

hob=

S .
Tall B}adeD-\‘ec\“i“

non K-

Check that the Main Blades, Paddles and Tail Blades are installed in the right direction.

K A K2R, 117 38 R R K I 22 e U ) A2 A IR A

Check that there are no missing or damaged parts, never fly with any damaged parts.

A A7 TG 100 I B 2R (0 P A A e 0 S RIS S D) 2 s AT R K.

Make sure all electronic devices are firmly fastened and connected.

A DT A L R A OB % % 2, [ % 4.

Before starting the motor make sure the IDLE switch is OFF and Throttle stick is in the low
position. %1 Jc kil 5 ik HL YR 2 B, A D LETT 5% ¢ W, ol 1] 428 i) AT 75 S AR A

9. Only turn off the transmitter after turning off the receiver.

SR 9% P S AL VLU i 4 9% P e S L P O

@ N o o

Compass Model (HK) Limited H&AaH Y (F k) f B 2w
www. compassmodel. com




f 4
\CT 0Mj1ass

Compass Model (Hong Kong) Ltd.
A AR Y () T PR 2 W]

www. compassmodel. com

|

Knight 600E Instruction Manual
Copyright @ Dec, 2007



